amranas. FCC RF Test Report Report No. : FG4N1331G

Software Version: 23.06.1602

FR1 N41

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-0.44dB

R | scs Ba(;‘tcr']Wi Arfen Frﬁg)('v' Modulation RB P%?J‘;%géen‘;‘) EIRP(dBm) | EIRP(W)
41 | 30 | 20 |501204|2506.02 DFT(';(SDEDM 25@12 25.23 24.79 0.3013
41 | 30 | 20 |501204|2506.02 DFT(';SEDM 1@1 24.94 245 0.2818
41 | 30 | 20 |501204|2506.02 DFTQ'SP'(S)EDM 1@49 24,75 24.31 0.2698
41 | 30 | 20 |501204|2506.02 DFT'Z%ADM 16| 5@12 24,24 23.8 0.2399
41 | 30 | 20 [501204|2506.02 DFT'S('DOAEDM 16 @1 24.13 23.69 0.2339
41 | 30 | 20 |501204|2506.02 DFT'S('DOAEDM 16| 1 @49 23.87 23.43 0.2203
41 | 30 | 20 |518598|2592.99 DFTQ'SP'(S)EDM 25@12 24.21 23.77 0.2382
41 | 30 20 |518598|2592.99 DFTQ'SP'(S)EDM 1@1 24.2 23.76 0.2377
41 | 30 | 20 |518598|2592.99 DFT(;;SEDM 1@49 24.2 23.76 0.2377
41 | 30 | 20 |518598|2502.99 DFT'S('DOAEDM 16| 5@12 2317 22.73 0.1875
41 | 30 | 20 |518598|2502.99 DFT'S&EDM 181 @1 23.31 22.87 0.1936
41 | 30 | 20 |518598|2592.99 DFT'S('?CAEDM 161 1 @49 23.26 22.82 0.1914
41 | 30 | 20 |535998|2679.99 DFT;P'(S)EDM 25@12 24.76 24.32 0.2704
41 | 30 20 |5359982679.99 DFT;P'(S)EDM 1@1 24.56 24.12 0.2582
41 | 30 | 20 |535008|2679.99 DFT;P'gEDM 1@49 24.62 24.18 0.2618
41 | 30 | 20 |535998|2679.99 DFT'S('?%ADM 161 55@12 23.8 23.36 0.2168
41 | 30 | 20 |535998|2679.99 DFT'SSXEDM 16 @1 23.62 23.18 0.2080
41 | 30 | 20 |535008|2679.99 DFT'S&DDM 16| 1 @49 23.72 23.28 0.2128
41 | 30 | 30 [502200| 2511 DFT;P'gEDM 36@18 25.11 24.67 0.2931
41 | 30 | 30 |502200| 2511 DFT;PSEDM 1@1 25.69 25.25 0.3350
41 | 30 30 [502200| 2511 DFT;P'SEDM 1@76 24.34 23.9 0.2455
41 | 30 | 30 [502200| 2511 DFT'SQ'DOADDM 16| 36@18 24.1 23.66 0.2323
41 | 30 | 30 [502200| 2511 DFT'S('?%EDM 181 @1 24.16 23.72 0.2355
41 | 30 | 30 |502200| 2511 DFT'S('?%ADM 161 @76 23.53 23.09 0.2037
41 | 30 | 30 |518598|2592.99 DFT;P'SEDM 36@18 24.17 23.73 0.2360
41 | 30 | 30 |518598|2502.99| DFT-s-oFDM | 1@1 24.46 24.02 0.2523
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OPSK
41 | 30 | 30 |518598|2592.99 DFT(';SEDM 1@76 24.4 23.96 0.2489
41 | 30 | 30 |518598|2592.99 DFT'SS;',:\ADM 18 36@18 2317 22.73 0.1875
41 | 30 | 30 |518598|2592.99 DFT'S('?(X';ADM 161 1@1 23.56 23.12 0.2051
41 | 30 | 30 |518598|2592.99 DFT'S('DOADDM 16| 1@76 23.55 23.11 0.2046
41 | 30 | 30 |534996|2674.98 DFTQ'SP'SEDM 36@18 24.66 24.22 0.2642
41 | 30 | 30 |534996|2674.98 DFTQ'S;S)EDM 1@1 24.34 23.9 0.2455
41 | 30 | 30 |534996|2674.98 DFT(';(SDEDM 1@76 24.62 24.18 0.2618
41 | 30 | 30 |534996|2674.98 DFT'S('DOAEDM 16| 35@18 23.66 23.22 0.2099
41 | 30 | 30 |534996|2674.98 DFT'SéOAiADM 161 @1 23.44 23 0.1095
41 | 30 | 30 |534996|2674.98 DFT'S&EDM 16| 1@76 23.69 23.25 0.2113
41 | 30 | 40 [503202|2516.01 DFT;P'(S)EDM 50@25 24.96 24.52 0.2831
41 | 30 40 |503202|2516.01 DFT(;;SEDM 1@1 25.08 24.64 0.2011
41 | 30 40 |503202|2516.01 DFTQ'SP'gEDM 1@104 24.2 23.76 0.2377
41 | 30 | 40 |503202|2516.01 DFT'S&EDM 18 | 50@25 23.97 23.53 0.2254
41 | 30 | 40 |503202|2516.01 DFT'S('D%ADM 181 1@1 24,19 23.75 0.2371
41 | 30 | 40 |503202|2516.01 DFT'S('DOAEDM 16| 1 @104 23.25 22.81 0.1910
41 | 30 40 |518598|2592.99 DFT;P'(S)EDM 50@25 24.22 23.78 0.2388
41 | 30 40 |518598|2592.99 DFT;P'gEDM 1@1 24.71 24.27 0.2673
41 | 30 | 40 |518598|2592.99 DFT;PSEDM 1@104 24.69 24.25 0.2661
41 | 30 | 40 |518598|2592.99 DFT'SSXDDM 16 | 50@25 23.24 228 0.1905
41 | 30 | 40 |518598|2502.99 DFT'S&DDM 161 @1 23.76 23.32 0.2148
41 | 30 | 40 |518598|2592.99 DFT'S('?CAEDM 1611 @104 23.78 23.34 0.2158
41 | 30 | 40 |534000| 2670 DFT;PSEDM 50@25 24.65 24.21 0.2636
41 | 30 40 |534000| 2670 DFT;P'(S)EDM 1@1 24.18 23.74 0.2366
41 | 30 40 |534000| 2670 DFT;P'(S)EDM 1@104 24.71 24.27 0.2673
41 | 30 | 40 |534000| 2670 DFT'S('?%EDM 161 50@25 23.67 23.23 0.2104
41 | 30 | 40 |534000| 2670 DFT'S('?%EDM 161 101 23.26 22.82 0.1914
41 | 30 | 40 |534000| 2670 DFT'S('?OAEDM 16| 1 @104 23.82 23.38 0.2178
41 | 30 | 50 |504204|2521.02 DFT&;&EDM 64@32 24.83 24.39 0.2748
41 | 30 | 50 |504204|2521.02 DFTéSI;gEDM 1@1 25.03 24,59 0.2877
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41 | 30 | 50 |504204|2521.02 DFTQ'S;S)EDM 1@131 24.41 23.97 0.2495
41 | 30 | 50 |504204|2521.02 DFT'S('?(X';ADM 16| 6a@32 23.76 23.32 0.2148
41 | 30 | 50 |504204|2521.02 DFT'S('DOAEDM 161 @1 24.16 23.72 0.2355
41 | 30 | 50 |504204|2521.02 DFT'S&KADM 1611 @131 23.45 23.01 0.2000
41 | 30 | 50 |518598|2592.99 DFTQ'S;S)EDM 64@32 24,28 23.84 0.2421
41 | 30 | 50 |518598|2592.99 DFT(';(SDEDM 1@1 24.86 24.42 0.2767
41 | 30 | 50 |518598|2592.99 DFT(';SEDM 1@131 24.83 24.39 0.2748
41 | 30 | 50 |518598|2592.99 DFT'S&KADM 16| 64@32 23.35 22.91 0.1954
41 | 30 | 50 |518598|2592.99 DFT'S&EDM 161 101 23.94 235 0.2239
41 | 30 | 50 |5185098|2592.99 DFT'S('D%ADM 1611 @131 23.95 23.51 0.2244
41 | 30 50 |5329982664.99 DFT(;;SEDM 64@32 24.56 24.12 0.2582
41 | 30 50 |5329982664.99 DFTQ'SP'gEDM 1@1 24.16 23.72 0.2355
41 | 30 | 50 |532998|2664.99 DFTQ'SP'(S)EDM 1@131 24.64 24.2 0.2630
41 | 30 | 50 |532008|2664.99 DFT'S('D%ADM 16| s4@32 23.55 23.11 0.2046
41 | 30 | 50 |532008|2664.99 DFT'S('DOAEDM 161 @1 23.21 22.77 0.1892
41 | 30 | 50 |532008|2664.99 DFT'S&EDM 1611 @131 23.75 23.31 0.2143
41 | 30 | 60 |505200| 2526 DFT;P'(S)EDM 81@40 24.58 24.14 0.2594
41 | 30 | 60 |505200| 2526 DFT;P'SEDM 1@1 24.96 24.52 0.2831
41 | 30 60 |505200| 2526 DFT;P'(S)EDM 1@160 24.78 24.34 0.2716
41 | 30 | 60 [505200| 2526 DFT'S('?CAEDM 16 | s1@40 23.62 23.18 0.2080
41 | 30 | 60 |505200| 2526 DFT'S('?CAEDM 161 @1 24 23.56 0.2270
41 | 30 | 60 |505200| 2526 DFT'SSXEDM 16 | 1 @160 23.94 235 0.2239
41 | 30 60 |518598|2592.99 DFT;P'(S)EDM 81@40 24.26 23.82 0.2410
41 | 30 | 60 |518598|2502.99 DFT;P'gEDM 1@1 24.93 24.49 0.2812
41 | 30 | 60 |518598|2592.99 DFT;P'gEDM 1@160 24.81 24.37 0.2735
41 | 30 | 60 |518598|2502.99 DFT'S('?%ADM 16 | s1@40 23.32 22.88 0.1941
41 | 30 | 60 |518598|2592.99 DFT'S('?OAEDM 161 @1 24.01 23.57 0.2275
41 | 30 | 60 |518598|2502.99 DFT'S('?%EDM 16| 1 @160 23.96 23.52 0.2249
41 | 30 | 60 |531996|2659.98 DFTéSI;gEDM 81@40 24.47 24.03 0.2529
41 | 30 | 60 |531996|2659.98 DFT;P'SEDM 1@1 24.33 23.89 0.2449
41 | 30 60 |531996|2659.98 DFT;P'SEDM 1@160 24.63 24.19 0.2624
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41 | 30 | 60 |531996|2659.98 DFT'SS;',:\ADM 16 | s1@40 23,51 23.07 0.2028
41 | 30 | 60 |531996|2659.98 DFT'S('?(X';ADM 161 1@1 23.44 23 0.1995
41 | 30 | 60 |531996|2659.98 DFT'S('DOAEDM 16 | 1 @160 23.71 23.27 0.2123
41 | 30 | 70 |505200|2531.01 DFTQ'SP'SEDM 90@45 24,59 24.15 0.2600
41 | 30 | 70 |505200|2531.01 DFTQ'S;S)EDM 1@1 24,98 24.54 0.2844
41 | 30 | 70 |505200|2531.01 DFT(';(SDEDM 1@187 24.9 24.46 0.2793
41 | 30 | 70 |505200|2531.01 DFT'S('DOAEDM 16 | 90@45 23.63 23.19 0.2084
41 | 30 | 70 |505200|2531.01 DFT'S&KADM 161 @1 24.05 23.61 0.2296
41 | 30 | 70 [505200{2531.01 DFT'S&EDM 161 1 @187 24.05 23.61 0.2296
41 | 30 | 70 |518598|2592.99 DFT;P'(S)EDM 90@45 24.38 23.94 0.2477
41 | 30 70 |518598|2592.99 DFT(;;SEDM 1@1 24.98 24.54 0.2844
41 | 30 70 |5185982592.99 DFTQ'SP'gEDM 1@187 24.76 24.32 0.2704
41 | 30 | 70 |518598|2592.99 DFT'S&EDM 161 90@45 23.42 22.98 0.1986
41 | 30 | 70 |518598|2592.99 DFT'S('D%ADM 161 101 23.97 23.53 0.2254
41 | 30 | 70 |518598|2502.99 DFT'S('DOAEDM 1611 @187 24 23.56 0.2270
41 | 30 | 70 |531996| 2655 DFTQ'SP'(S)EDM %0@45 24,59 24.15 0.2600
41 | 30 | 70 |531996| 2655 DFT;P'(S)EDM 1@1 24,57 24.13 0.2588
41 | 30 | 70 |531996 2655 DFT;P'(S)EDM 1@187 24.7 24.26 0.2667
41 | 30 | 70 |531996| 2655 DFT'SSXDDM 16 | 90@45 23.59 23.15 0.2065
41 | 30 | 70 |531996| 2655 DFT'S('?CAEDM 181 @1 23.67 23.23 0.2104
41 | 30 | 70 |531996| 2655 DFT'S('?CAEDM 161 1 @187 23.78 23.34 0.2158
41 | 30 | 80 [507204|2536.02 DFT;P'(S)EDM 108@54 24.64 24.2 0.2630
41 | 30 80 |507204|2536.02 DFT;P'(S)EDM 1@1 25.01 24.57 0.2864
41 | 30 | 80 |507204|2536.02 DFT;P'gEDM 1@215 24.67 24.23 0.2649
41 | 30 | 80 [507204|2536.02 DFT'S('?CAEDM 16 1108@54 23.68 23.24 0.2109
41 | 30 | 80 [507204|2536.02 DFT'S('?%ADM 16 @1 24.17 23.73 0.2360
41 | 30 | 80 |507204|2536.02 DFT'S('?OAEDM 16 | 1 @215 23.78 23.34 0.2158
41 | 30 | 80 |518598|2592.99 DFT&;&EDM 108@54 24.43 23.99 0.2506
41 | 30 | 80 |518598|2592.99 DFT(;;gEDM 1@1 24.84 24.4 0.2754
41 | 30 | 80 |518598|2592.99 DFT;P'SEDM 1@215 24.7 24.26 0.2667
41 | 30 | 80 |518598|2592.99 DFT'SQ'DOADDM 16 |1 08@s54 23.49 23.05 0.2018
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41 | 30 | 80 |518598|2592.99 DFT'SS;',:\ADM 181 @1 23.94 235 0.2239
41 | 30 | 80 |518598|2592.99 DFT'S('?(X';ADM 16 | 1 @215 23.88 23.44 0.2208
41 | 30 | 80 |529998|2649.99 DFT(';SEDM 108@54 24.62 24.18 0.2618
41 | 30 | 80 |529998|2649.99 DFTQ'SP'SEDM 1@1 24.4 23.96 0.2489
41 | 30 | 80 |529998|2649.99 DFTQ'S;S)EDM 1@215 24,73 24.29 0.2685
41 | 30 | 80 |529998|2649.99 DFT'S('?(X';ADM 16 |1 08@s54 23.63 23.19 0.2084
41 | 30 | 80 |529998|2649.99 DFT'S('DOAEDM 161 @1 23,57 23.13 0.2056
41 | 30 | 80 |529998|2649.99 DFT'S&KADM 16| 1 @215 23.91 23.47 0.2223
41 | 30 | 90 |508200| 2541 DFTQ'SP'(S)EDM 120@60 24.69 24.25 0.2661
41 | 30 | 90 |508200| 2541 DFT;P'(S)EDM 1@1 25.43 24.99 0.3155
41 | 30 90 |508200| 2541 DFT(;;SEDM 1@243 24.2 23.76 0.2377
41 | 30 | 90 |508200| 2541 DFT'SéOAiADM 16 1120@60 23.7 23.26 0.2118
41 | 30 | 90 |508200| 2541 DFT'Z%ADM 161 @1 24.19 23.75 0.2371
41 | 30 | 90 |508200| 2541 DFT'S('D%ADM 161 1 @243 23.25 22.81 0.1910
41 | 30 90 |518598|2592.99 DFT(;;SEDM 120@60 24.48 24.04 0.2535
41 | 30 | 90 |518598|2502.99 DFTQ'SP'(S)EDM 1@1 24.82 24.38 0.2742
41 | 30 | 90 |518598|2592.99 DFT;P'(S)EDM 1@243 24.6 24.16 0.2606
41 | 30 | 90 |518598|2592.99 DFT'SSXEDM 16 1120@60 23.54 23.1 0.2042
41 | 30 | 90 |518598|2592.99 DFT'SSXDDM 161 @1 23.74 23.3 0.2138
41 | 30 | 90 |518598|2592.99 DFT'S('?CAEDM 1611 @243 23.75 23.31 0.2143
41 | 30 | 90 |528996|2644.98 DFT;P'gEDM 120@60 24.65 24.21 0.2636
41 | 30 | 90 |528996|2644.98 DFT;P'(S)EDM 1@1 24.04 23.6 0.2291
41 | 30 90 |528996|2644.98 DFT;P'(S)EDM 1@243 24.76 24.32 0.2704
41 | 30 | 90 |528096|2644.98 DFT'S('?CAEDM 16 1120@60 23.6 23.16 0.2070
41 | 30 | 90 |528996|2644.98 DFT'S('?CAEDM 161 @1 23.01 22,57 0.1807
41 | 30 | 90 |528996|2644.98 DFT'S('?%ADM 1611 @243 23.85 23.41 0.2193
41 | 30 | 100 |509202|2546.01 DFT'SE%FS?(M PII2)135@67 25,22 24.78 0.3006
41 | 30 | 100 |509202|2546.01|°F S OEOM PIZl @1 25.7 25.26 0.3357
41 | 30 | 100 |509202|2546.01|PF TS OFOMPIZ) 4 go7, 24.66 24.22 0.2642
41 | 30 | 100 [509202|2546.01 DFT;P'SEDM 135@67 25.29 24.85 0.3055
41 | 30 | 100 [509202|2546.01 DFT;P'SEDM 1@1 25.56 25.12 0.3251
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41 | 30 | 100 |509202|2546.01 DFTQ'S;S)EDM 1@271 24,57 24.13 0.2588
41 | 30 | 100 |509202|2546.01 DFT'S('?(X';ADM 16 |135@67 24.33 23.89 0.2449
41 | 30 | 100 |509202|2546.01 DFT'S('DOAEDM 161 @1 24,71 24.27 0.2673
41 | 30 | 100 |509202|2546.01 DFT'S&KADM 1611 @271 23.74 233 0.2138
41 | 30 | 100 |509202|2546.01 DFT'SSZ';ADM 64 1135@67 22,81 22,37 0.1726
41 | 30 | 100 |509202|2546.01 DFT'S('?(X';ADM 641 1@1 23.25 22.81 0.1910
41 | 30 | 100 |509202|2546.01 DFT'S('DOAEDM 641 1@271 22.36 21.92 0.1556
41 | 30 | 100 |509202|2546.01 DFT'S'&'\:,&M 2561 135@67 20.89 20.45 0.1109
41 | 30 | 100 |509202|2546.01 DFT'Sg:,\'iM 256 @1 21.13 20.69 0.1172
41 | 30 | 100 [509202|2546.01 DFT'S'(S)AFSM 2561 1 @271 20.07 19.63 0.0918
41 | 30 | 100 |509202|2546.01|CP-OFDM QPSK |137@68 23.7 23.26 0.2118
41 | 30 | 100 |509202|2546.01|cP-OFDM QPSK| 1@1 24.45 24.01 0.2518
41 | 30 | 100 |509202|2546.01|CP-OFDM QPSK | 1@271 23.78 23.34 0.2158
41 | 30 | 100 |518598|2592.99 DFT'SE;%Z?(M PIl2|135@67 24,99 24.55 0.2851
41 | 30 | 100 |518508|2592.99 °F TS OFOM PIZl @1 25.01 24.57 0.2864
41 | 30 | 100 |518598|2592.99 °F S OFOM PII2l ) @271 25.18 24.74 0.2979
41 | 30 | 100 |518598|2592.99 DFT;P'(S)EDM 135@67 25.04 24.6 0.2884
41 | 30 | 100 |518598|2592.99 DFESP'SEDM 1@1 24.94 245 0.2818
41 | 30 | 100 |518598|2592.99 DFT;P'gEDM 1@271 25.06 24.62 0.2897
41 | 30 | 100 |518598|2592.99 DFT'S('?CAEDM 16 1135@67 24.14 23.7 0.2344
41 | 30 | 100 |518598|2592.99 DFT'SSXEDM 16 @1 23.98 23.54 0.2259
41 | 30 | 100 |518598|2592.99 DFT'SSXDDM 1611 @271 24.22 23.78 0.2388
41 | 30 | 100 |518598|2592.99 DFT'S('?CAEDM 64 1135@67 22.65 22.21 0.1663
41 | 30 | 100 |518598|2592.99 DFT'S('?CAEDM 641 1@1 22.64 222 0.1660
41 | 30 | 100 |518598|2592.99 DFT'SSXDDM 641 1@271 22.77 22.33 0.1710
41 | 30 | 100 |518598|2592.99 DFT'SgAFSM 2561 135@67 20.72 20.28 0.1067
41 | 30 | 100 |518598|2592.99 DFT'S'SAF,\?M 256 @1 20.41 19.97 0.0993
41 | 30 | 100 |518598|2592.99 DFT'S'QOAF,\?M 2561 1 @271 20.59 20.15 0.1035
41 | 30 | 100 |518598|2592.99|CP-OFDM QPsK |137@68 23.56 23.12 0.2051
41 | 30 | 100 |518598|2592.99|CP-OFDM QPSK| 1@1 23.47 23.03 0.2009
41 | 30 | 100 |518598|2592.99|CP-OFDM QPsK | 1@271 25.1 24.66 0.2024
41 | 30 | 100 |528000| 2640 DFT'SSDFS?(M PII2) 1 35@67 25.19 24.75 0.2985
41 | 30 | 100 |528000| 2640 |DFT-s-OFDM PI2| 1@1 24.44 24 0.2512
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BPSK

41 | 30 | 100 |s528000| 2640 |PFTSOEOM PI2| 1 @271 25.36 24.92 0.3105

41 | 30 | 100 |528000| 2640 DFTQ'S;S)EDM 135@67 25.19 24.75 0.2985

41 | 30 | 100 |528000| 2640 DFT(';;(SDEDM 1@1 24,37 23.93 0.2472

41 | 30 | 100 |528000| 2640 DFT(';SEDM 1@271 25.3 24.86 0.3062

41 | 30 | 100 |528000| 2640 DFT'S&KADM 16 |135@67 24.24 23.8 0.2399

41 | 30 | 100 |528000| 2640 DFT'SS;',:\ADM 181 @1 23.43 22.99 0.1091

41 | 30 | 100 |528000| 2640 DFT'S('?(X';ADM 1611 @271 24.43 23.99 0.2506

41 | 30 | 100 |528000| 2640 DFT'S('DOAEDM 64 1135@67 22.82 22.38 0.1730

41 | 30 | 100 |528000| 2640 DFT'SéOADDM 641 1@1 22.15 21.71 0.1483

41 | 30 | 100 |528000| 2640 DFT'S&EDM 641 1@271 23.22 22.78 0.1897

41 | 30 | 100 |528000| 2640 DFT'S'(S)AFSM 256 135@67 20.82 20.38 0.1091

41 | 30 | 100 |528000| 2640 DFT'S'QOAFSM 256 1 @1 19.89 19.45 0.0881

41 | 30 | 100 |528000| 2640 DFT'S'QOAF,\?M 256| 1 @271 20.82 20.38 0.1091

41 | 30 | 100 |528000| 2640 |CP-OFDM QPSK |137@68 23.65 23.21 0.2094

41 | 30 | 100 |528000| 2640 |CP-OFDMQPSK| 1@1 22,93 22.49 0.1774

41 | 30 | 100 |528000| 2640 |CP-OFDM QPSK|1@271 24,51 24.07 0.2553
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Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (Hz)
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 -16.3 PASS NV
QPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 19.1 PASS LV
QPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 -12.2 PASS HV
QPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 -18.6 PASS -30°C
QPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 16 PASS -20°C
QPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 17.4 PASS -10°C
QPSK
DFT-s-
41 30 20 518598  2592.99 OFDM 50@0 11 PASS 0°C
QPSK
DFT-s-
41 30 20 518598  2592.99 OFDM 50@0 12.9 PASS 10°C
QPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 -16.3 PASS 20°C
QPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 -10.9 PASS 30°C
QPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 14.4 PASS 40°C
QPSK
DFT-s-
41 30 20 518598  2592.99 OFDM 50@0 11.9 PASS 50°C
QPSK
IMAX(AF)| = 19.1 Hz
Frequency T
Stability Frequency (MHz) Limit Line Result
f. — [MAX(A)| 2496.8691809 2 2496 MHz
PASS
fu + |MAX(Af)| 2689.7013191 < 2690 MHz
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amranas. FCC RF Test Report Report No. : FG4N1331G

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

41 30 20 518598 2592.99  OFDM PI/2 50@0 4.07 13 PASS
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 5.18 13 PASS
QPSK

N41(20M)_DFT-s-OFDM_PI_2- N41(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Sporton International Inc. (ShenZhen) Page Number 1 A3-9 of 42
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amranas. FCC RF Test Report Report No. : FG4N1331G

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 20 518508  2502.99 C%SEEM 51@0 18.261 19.04
41 30 20 518508  2502.99 Cfé%';?w“" 51@0 18.201 19.02
41 30 20 518598 2592.99 C&%’Z?WM 51@0 18.184 18.9
41 30 20 518508  2502.99 gzéogm" 51@0 18.183 19.1
41 30 30 518508  2502.99 CPQ'S;?M 78@0 27.807 28.77
41 30 30 518508  2502.99 Cfé%'m‘" 78@0 27.838 29.05
41 30 30 518598  2502.99 C&%’Z?MM 78@0 27.864 29.04
a1 30 30 518508  2502.99 %Eéogm" 78@0 27.752 28.8
41 30 40 518508  2592.99 CPQ'S;?M 106@0 37.82 39.35
41 30 40 518508  2592.99 Cfé%'m‘" 106@0 37.796 39.47
41 30 40 518598  2502.99 C&%’Z?MM 106@0 37.963 39.15
a1 30 40 518508  2502.99 %Eéogm" 106@0 37.788 39.23
41 30 50 518598 2592.99 CFSSEEM 133@0 47.448 49.03
41 30 50 518508  2592.99 Cfé%i?ﬂ“" 133@0 47.563 49.03
41 30 50 518598  2502.99 C&%’Z?WM 133@0 47.302 49.12
a1 30 50 518508  2502.99 %Eéogm" 133@0 47.405 49.05
41 30 60 518598 2592.99 CFSSEEM 162@0 57.653 59.71
41 30 60 518508  2592.99 Cfé%i?ﬂ“" 162@0 57.738 50.66
41 30 60 518508  2502.99 C&%’Z’iﬂ“" 162@0 57.772 50.65
41 30 60 518508  2502.99 %Eéogm" 162@0 57.772 50.65
41 30 70 518508  2592.99 CFSSEEM 189@0 67.558 69.69
41 30 70 518508  2592.99 Cfé%i?ﬂ“" 189@0 67.38 69.71
Sporton International Inc. (ShenZhen) Page Number 1 A3-10 of 42
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amranas. FCC RF Test Report Report No. : FG4N1331G

41 30 70 518508  2502.99 C&%’Z?WM 189@0 67.507 69.69
41 30 70 518598 2592.99 %';éo&'?,\'h" 189@0 67.499 69.71
41 30 80 518508  2502.99 CF(’D‘S;‘?M 217@0 77.467 80.0
41 30 80 518508  2502.99 Cfé%';?w“" 217@0 77.785 79.88
41 30 80 518508  2502.99 C&%’Z?WM 217@0 77.497 79.91
41 30 80 518598 2592.99 %';éo&'?,\'h" 217@0 77.48 79.97
a1 30 90 518508  2502.99 CF(SSQ?M 245@0 87.406 90.21
41 30 90 518508  2592.99 Cfé%';?ﬂ"" 245@0 87.698 90.19
41 30 90 518508  2502.99 C&%’Z?AM 245@0 87.243 90.27
41 30 90 518598  2502.99 (;EéOQFIADM 245@0 87.415 90.21
a1 30 100 518508  2502.99 CF(SSQ?M 273@0 97.613 100.5
41 30 100 518508  2592.99 Cfé%';?ﬂ"" 273@0 97.614 1005
41 30 100 518508 259299 C&%’Z?AM 273@0 97.451 100.6
41 30 100 518598  2502.99 g';’éogm" 273@0 97.461 1005
Sporton International Inc. (ShenZhen) Page Number 1 A3-11 of 42
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amranas. FCC RF Test Report Report No. : FG4N1331G
N41(20M)_CP- N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, 25929 SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) R Sweep 1.27 ms (1001 pis)

Total Paver 271 dBm

N41(20M)_CP-OFDM_64 N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Bideo BW 620,00 kHz* o (Center 2.59299 GHz SVideo B 620,00 kHz'
#Res BWW 200.00 kHz

2

Ocaupied Barx

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A3-12 of 42
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amranas. FCC RF Test Report Report No. : FG4N1331G
N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, 2 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, 2 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A3-13 of 42
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331G

N41(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 13000 MHz" Span 80 Mz,

Sweep 1.00 ms (1001 pts)

N41(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 13000 MHz"

Span 81 Mz
Sweep 1.00 ms (1001 pts)

N41(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 1.3000 MHz" Span BO MKz|

Sweep 1,00 ms (1001 pis)

Total Paver

N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Center 2.59299 GHz
#Res BWW 430,00 kHz

#Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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samranis. FCC RF Test Report

Report No. : FG4N1331G

N41(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 16000 MHz" Span 100 MHz|
Sweep 1.00 ms (1001 pts)

#Video BW 1.6000 MHz"

Total Paver

N41(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 1,6000 MHz" Span 100 Mz (Center 2.59299 GHz
Sweep 1.00 ms (1001 pts) #Res BW 510.00 kHz

#Video BW 1.6000 MHz"

2

Ocaupied Barx
Total Pawer

N41(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Span 100 MHz]
Sweep 1,00 ms (1001 pis)

Span 100 MHz]
Sweep 1,00 ms (1001 pis)

Sporton International Inc. (ShenZhen) Page Number
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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samranis. FCC RF Test Report

Report No. : FG4N1331G

N41(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 MHz|
Sweep 1.00 ms (1001 pts)

#Video BW 2.0000 MHz"

Total Paver

N41(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 Mz (Center 2.59299 GHz
Sweep 1.00 ms (1001 pts) #Res BWW 620,00 kHz

#Video BW 2.0000 MHz"

2

Ocaupied Barx
Total Pawer

N41(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Span 120 M|
Sweep 1,00 ms (1001 pis)

Span 120 M|
Sweep 1,00 ms (1001 pis)

Sporton International Inc. (ShenZhen) Page Number
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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amranas. FCC RF Test Report Report No. : FG4N1331G
N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 2.4000 MHz" Span 140 MHz| 25929 #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) Res BW 750 Sweep 1,00 ms (1001 pis)

Total Paver

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 2.4000 MHz" p | 2 #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A3-17 of 42
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amranas. FCC RF Test Report Report No. : FG4N1331G
N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| 2 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

T

#Video BW 2.7000 MHz" Span 160 MHz| 2 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A3-18 of 42
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amranas. FCC RF Test Report Report No. : FG4N1331G

N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

dbrssip gl o

#Video BW 3.0000 MHz" Span 180 MHz| 25929 #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

byl

#Video BW 3,000 MHz"

Spar | [Center 2.59299 GHz #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms ) #Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)

2

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A3-19 of 42
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amranas. FCC RF Test Report Report No. : FG4N1331G
N41(100M)_CP- N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 200 MHz| 25830 #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Ocaupied Barx
Total Pawer

Sporton International Inc. (ShenZhen) Page Number 1 A3-20 of 42
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amranas. FCC RF Test Report Report No. : FG4N1331G

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-
41 30 20 501204 2506.02 OFDM 1@0 see graph
BPSK

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS

41 30 20 501204 2506.02 OFDM 1@0 see graph

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS

41 30 20 518598 2592.99 OFDM 1@0 see graph ---

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS

41 30 20 518598 2592.99 OFDM 1@0 see graph ---

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS

41 30 20 535998 2679.99 OFDM 1@0 see graph ---

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS

41 30 20 535998 2679.99 OFDM 1@0 see graph ---

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph ---

Sporton International Inc. (ShenZhen) Page Number 1 A3-21 of 42
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samranis. FCC RF Test Report

Report No

.- FG4N1331G

41

30

60

505200

2526.0

OFDM 1@0 see graph

PASS

41

30

60

505200

2526.0

OFDM 1@0 see graph

PASS

41

30

60

505200

2526.0

OFDM 1@0 see graph

41

30

60

505200

2526.0

OFDM 1@0 see graph

PASS

41

30

60

505200

2526.0

OFDM 1@0 see graph

PASS

41

30

60

518598

2592.99

OFDM 1@0 see graph

41

30

60

518598

2592.99

OFDM 1@0 see graph

PASS

41

30

60

518598

2592.99

OFDM 1@0 see graph

PASS

41

30

60

518598

2592.99

OFDM 1@0 see graph

41

30

60

518598

2592.99

OFDM 1@0 see graph

PASS

41

30

60

518598

2592.99

OFDM 1@0 see graph

PASS

41

30

60

531996

2659.98

OFDM 1@0 see graph

41

30

60

531996

2659.98

OFDM 1@0 see graph

PASS

41

30

60

531996

2659.98

OFDM 1@0 see graph

PASS

41

30

60

531996

2659.98

OFDM 1@0 see graph

41

30

60

531996

2659.98

OFDM 1@0 see graph

PASS

41

30

60

531996

2659.98

OFDM 1@0 see graph

PASS

41

30

100

509202

2546.01

OFDM 1@0 see graph

41

30

100

509202

2546.01

OFDM 1@0 see graph

PASS

41

30

100

509202

2546.01

OFDM 1@0 see graph

PASS

41

30

100

509202

2546.01

OFDM 1@0 see graph

41

30

100

509202

2546.01

OFDM 1@0 see graph

PASS

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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DFT-s-

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 100 518598 2592.99 OFDM 1@0 see graph
BPSK
DFT-s-

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 100 518598 2592.99 OFDM 1@0 see graph
QPSK
DFT-s-

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
QPSK
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samranis. FCC RF Test Report

Report No. : FG4N1331G

N41(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT it Poer (RS
RT e ol o J -

N41(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N41(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

= Power (WS
e
o N

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 26.900 GHz

Sweep 123 ms (40001 pts)]

Function

N41(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run
.

Video BW 3.0 MHZ'

$10p 26,900 GHz)
Sweep 123 ms (40001 pts)]

Function Functian Width Function Vaue

Em

Sporton International Inc. (ShenZhen)
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samranis. FCC RF Test Report

Report No. : FG4N1331G

N41(20M)_DFT-s- N41(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT !"l"'"" InputZ &
Couplng DC CowCCon
RT =+ Freq Ref. It

Function

N41(20M)_DFT-s-

[Specirum Anaiyzer 1

[Swept SA

KEYSIGHT lnput RF G i g Typs: Power (RMS)
Couping DC Mook 1001100

RT - Tig Free

5048

Video BW 3.0 MHz"

Function Function Width

Sporton International Inc. (ShenZhen)

Function Width

OFDM_BPSK_Edge 1RB_Left_Mid_CH

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

Stop 20 Video BW 3.0 MHZ' Stop 26.900 GHz

‘Sweep 34.7 ms (400 Sweep 13.3 ms (40001 ps)

Function Vaiue Mode Trace Scake Funciion Width Function Vaue
L

N41(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

ol Lv 08
Scale/Div 10 dB

Video BW 3.0 MHZ'

Function Vaiue Mode Trace Scake Function Funclian Widh
L — f

Y
13 d8m

Function Vaue

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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amranas. FCC RF Test Report Report No. : FG4N1331G

N41(20M)_DFT-s- N41(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

KEYSIGHT lnput Poer (RAS)
RT o= Coupie C Ca o /100

= Power (WS
e
Run .
o 1551 dB

Ref Level 30,00 dBm Scale/Div 10 4B

start 30 MHz

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)
Function Vaiue Function

N41(20M)_DFT-s-

N41(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

[Swept A Swept SA !
KEYSIGHT o f KEYSIGHT nout RF s Pouer (RS
RT e o N LR

Tg: Free Run
.

Video BW 3.0 MHz"

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function Function Width

Function Vaiue

Function Functian Width Function Vaue
Em
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samranis. FCC RF Test Report

Report No. : FG4N1331G

N41(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT it Poer (RS
RT e ol o J -

N41(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input o i
BT b

Video BW 3.0 MHz"

Function Function Width

Function Vaiue

N41(60M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

= Power (WS
e
o N

Scale/Div 10 dB

Y Function
AT dBm

N41(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1
Swept SA
KEYSIGHT inaut RF = Power (RMSH
¥100
Thg: Free Run .
*

Video BW 3.0 MHZ'

Mode Trace Scake

Y Function Functian Width
T N1 f AT dBm

Function Vaue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595

Page Number 1 A3-27 of 42
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Report No. : FG4N1331G

N41(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot Porer [RAS)
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS

41 30 20 501204 2506.02 OFDM 50@0 see graph PASS

41 30 20 501204 2506.02 OFDM 50@0 see graph PASS

41 30 20 535998 2679.99 OFDM 1@50 see graph PASS

41 30 20 535998 2679.99 OFDM 1@50 see graph PASS

41 30 20 535998 2679.99 OFDM 50@0 see graph PASS

41 30 20 535998 2679.99 OFDM 50@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 1@0 see graph PASS

41 30 60 505200 2526.0 OFDM 162@0 see graph PASS

41 30 60 505200 2526.0 OFDM 162@0 see graph PASS

41 30 60 531996 2659.98 OFDM l@161 see graph PASS

41 30 60 531996 2659.98 OFDM l@161 see graph PASS

41 30 60 531996 2659.98 OFDM 162@0 see graph PASS

41 30 60 531996 2659.98 OFDM 162@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS

41 30 100 509202 2546.01 270@0 see graph PASS
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QPSK

DFT-s-
41 30 100 528000 2640.0 OFDM 1@272 see graph PASS
BPSK
DFT-s-
41 30 100 528000 2640.0 OFDM 1@272 see graph PASS
QPSK
DFT-s-
41 30 100 528000 2640.0 OFDM 270@0 see graph PASS
BPSK
DFT-s-
41 30 100 528000 2640.0 OFDM 270@0 see graph PASS
QPSK
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